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SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lane 151, Minsheng St., Sanhsia Dist., New Taipei City, Taiwan 23741

The following merchandise was submitted and identified by the applicant as:
Product Description: SUPERSEN BRACKET

Style/Item No.: BKT-09D
Manufacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.
Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: Tensile strength test
Test Methods: 1. Hook a steel cable on the outer edge of protruding shaft that is parallel with
platform.

2. Apply an upward load by means of testing machine, until it is damaged then
record the max. force. '

3. Testing Machine: INSTRON 5581; Speed: 10 mm/min.

4. Diameter of steel cable: @ 3.0 mm

Test Results:
Sample Max. force (kgf) Failure mode
BKT-09D 174.4 The sample was deformed after testing (Photo B)
Date of Receipt: Jun. 13, 2013
Testing Period: Jun. 13, 2013 ~ Jun. 20, 2013

Signed for and on behalf of
SGS Taiwan Ltd.

B [N (\CA o

Jackson Chen
Team Leader
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